® cFmoTO

This Catalogue is applicable for 250NK

30th Anniversary Limited Edition ( ABS, TFT DASHBOARD)

Nebula black (NON ABS, LCD DASHBOARD)



S V4
FO1 $#E LOCKKIT
SLEJLOCK KIT
. _____i
%ﬁ_ﬂ_l
I
|
|
|
|
i
|
v
I
I
I
I
I
|
|
i
I
A
|
I
|
I
I
I
I
i
Vid y
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |6KJ0-010001 BOLT WrsLiZ2ie 2
02 |6KM#-010100-6000 LOCK KIT SEAS 1
03 [30006-060012810 BOLT M6x12 124e 2 M6x12
04 |6KM0-010010 SEAT CABLE FEERR 1
05 (30110-421130010 SELF-TAPPING SCREW ST4.2x13 BHIURET 2 ST4.2x13
06 [6NQO0-011001-0MP0OO KEY $ARL 1 BLANK




FO2-A ;B FE 2= MUFFLER

¥ 72/ MUFFLER

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6KM0-020010 SEAL WASHER, EXHAUST PORT HES Oz 1
02 [8010-020001 NUT M8, MUFFLER JOINT IEE R SLIRRIMB 2 M8
03  |6KM#-021000-6001 MUFFLER ASSY NEE=E Az = 1
04 [30006-080035810 BOLT M8x35 12e 2 M8x35
05 [A000-020005 BUSHING wE 4
06  [A000-020004 DAMPER, MUFFLER HEEREhE 2
07 |6KM0-021001 RUBBER COLLAR BRE 1
08 |6KM0-021010 TAIL COVER ASSY. EEIREAS 1
09 |A000-040702 INNER HEX SCREW M6x12 M7 FRIRETMEx 12 2 M6x12
10 |30303-060112 WASHER BE 2 6
11 |30306-060112 WASHER BE 2 6




F02-B  jHE25(30A2E) MUFFLER(30 ANNIVERSARY)
HPES/MUFFLER |
2
iz
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6KM0-020010 SEAL WASHER, EXHAUST PORT HES Oz 1
02 (8010-020001 NUT M8, MUFFLER JOINT A e EsLIZRMS 2 M8
03 |6KMK-021000-6600 MUFFLER ASSY. HERSHES 1
04 [30006-080035810 BOLT 12e 2 M8x35
05 [A000-020005 BUSHING wE 4
06  [A000-020004 DAMPER, MUFFLER HEEsREhE 2
07 |6KM0-021001 RUBBER COLLAR BRE 1
08 |6KMK-021010-6600 REAR GUARD ASSY EEIREAS 1
09 |A000-040702 INNER HEX SCREW M6x12 M7 FIRETMEx 12 2 M6x12
10  |30303-060112 WASHER HE 2 6
11 |30306-060112 WASHER HE 2 6




FO3-1 Z=Z8 FRAME

F2FRAME




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
04 [6KM0-140107 BOLT M8 OEigie 4 VE
05 |30204-102810 NUT M10x1.25 123 1 M10x1.25
06 |6KMO0-030006-1B200 RH MOUNTING BRACKET, ENGINE BRol ARt 1 MATTE BLACK
07  |6KM0-030005-1B200 LH MOUNTING BRACKET, ENGINE gl Wassce 372 1 MATTE BLACK
08 |30006-102110110 BOLT M10x1.25x110 1242 1 M10x1.25x110
09 |30006-060012810 BOLT Mé6x12 1248 9 M6x12
10  |6KM0-030020-0B200 BRACKET, ENGINE RH PANEL B AR e 1 MATTE BLACK
11 |6KM0-030010-0B200 BRACKET, ENGINE LH PANEL R 3R 1 MATTE BLACK
12 |6KM0-030310-0B200 SIDE BRACKET ASSY sz BRI R 1 MATTE BLACK
13 [6090-030006 SPRING, SIDE STAND MIszZehis 1
14 [30208-102010 NUT M10x1.25 126 1 M10x1.25
15  |A000-030006 BOLT, SIDE STAND sz ZRe24e 1
16  |6KJ0-030503 RUBBER PLUG LB EIRIRE 2
17 [30006-080090810 BOLT M8x90 1R4e 1 M8x90
18  [30204-080810 NUT M8 123 1 M8
19  [6KM0-030030-0B200 BRACKET, CANISTER sy 1 MATTE BLACK
20  |A000-040302 RUBBER DAMPER SHFEIMPEE IR 3
21 |6KM0-030050-0B200 ABS BRACKET iy Sy s 1 MATTE BLACK
22 |8010-000004 BOLT M6x14 MEEIZFEM6x 14 2 M6x14
23 |6KM0-030100-2B200 REAR MOUNTING ASSY,FUEL TANK R REEA N 1 MATTE BLACK
24  |8080-040064 DAMPER, FRONT FENDER BB ISR E 1
25  |5BY0-040010 RUBBER SLEEVE BRE 1




\Y 4
FO3-2 T4 GEARSHIFT LEVER
ZRFHGEARSHIFT LEVER |
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |6KM0-030700 GEARSHIFT ROD THETHEES 1
02 |6NQ#-000206-6001 BOLT M6x16 A7 AIRETMEX16 1 M6x16
03 |30303-060112 WASHER HE 1 6
04 [A000-080006-10000 GASKET 17x24x1.6 #HP17x24x1.6 1 7x24x1.6




#8¥HM¥1  PLASTICS1

F04-1

¥BBIH /PLASTICSY




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |6KM0-040402-0BMO00 LH PANEL, FRONT DEFLECTOR (NEBULA BLACK) BISIREAIFR 1 BLACK BIKE
01  [6KM0-040402-0VF00 LH PANEL, FRONT DEFLECTOR (MERCURY SILVER) BISREELIFR 1 SILVER BIKE
1 [6KM0-040402-0EP0O LH PANEL, FRONT DEFLECTOR (TURQUOISE BLUE) BISREELIFR 1 30 ANNIVERSARY BIKE
02 (30110-421130010 SELF-TAPPING SCREW ST4.2x13 BEET 9 ST4.2x13
03 [6KM0-040401 FRONT AIR DEFLECTOR, LH ERISRE 1
04 |6KM0-040501 FRONT AIR DEFLECTOR, RH aRISnE 1
05 |6KM0-040502-0BM00 RH PANEL, FRONT DEFLECTOR (NEBULA BLACK) BISREGIR 1 BLACK BIKE
05  |6KM0-040502-0VF00 RH PANEL, FRONT DEFLECTOR (MERCURY SILVER) uvu.bﬁmﬂff}i 1 SILVER BIKE
5  |6KM0-040502-0EP00 RH PANEL, FRONT DEFLECTOR (TURQUOISE BLUE) SREER 1 30 ANNIVERSARY BIKE
06 [6KM0-060002 MOUNTING SCREW, CHAIN GUARD %u%}ﬂﬁ?%m;’iﬂ 2
07  |6KJ0-040402 NUT M5 FRAZEMS 2 M5
08  [6KM0-044001 BRACKET, FRONT TURN LIGHT BUFL KT S5 1
09 |30102-050016810 SCREW M5x16 1R4ET 2 M5x16
10  [30110-420160010 SELF-TAPPING SCREW ST4.2x16 =) 2 ST4.2x16
11 |6KM0-040101 WINDSHIELD F4 R I 1
12 |6KM0-044010 DOUBLE-SIDES TAPES NHERES 1




F04-2

¥BEM%2  PLASTICS2

F04-23 %1% 1 /PLASTICS 1I




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-041001-1BM00 LH PANEL, FUEL TANK (NEBULA BLACK) SHFEAIPHR 1 FOR BLACK BIKE
01  [6KM0-041001-1VF00 LH PANEL, FUEL TANK (MERCURY SILVER) SHFEAIPHR 1 FOR SILVER BIKE
01 |6KM0-041001-1EQO0 LH PANEL, FUEL TANK (TURQUOISE BLUE+NEBULA BLACK) [HifEZA#PHR 1 30 ANNIVERSARY VERSION
02 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 BEBURET 4 ST4.2x13
03  (8080-000002 CLIP NUT ST4.8 F4RST4.8 4 ST4.8
04 [6KM0-060002 MOUNTING SCREW, CHAIN GUARD PESRIP-R e aRIEET 4
05 |6KM0-040601-10000 FRONT INNER SIDE PLATE, LH BIZERMIR 1
06 |30110-480160010 SELF-TAPPING SCREW ST4.8x16 BEBURET 2 ST4.8x16
07  [9060-040310 PLASTIC CLIPS BRRAS 4
08 [8080-041132 PLASTIC SCREW BN IKIZETAS 2
09 [6KM0-040701-10000 FRONT INNER SIDE PLATE, RH BIARMR 1
10 |6KM0-041101-1BM00 RH PANEL, FUEL TANK (NEBULA BLACK) HEAIPR 1 FOR BLACK BIKE
10 |6KM0-041101-1VF00 RH PANEL, FUEL TANK (MERCURY SILVER) HEAIPR 1 FOR SILVER BIKE
10  |6KM0-041101-1EQO0 RH PANEL, FUEL TANK (TURQUOISE BLUE+NEBULA BLACK) |Hf&EHEIPHR 1 30 ANNIVERSARY VERSION
11 |A000-040703 INNER HEX SCREW M7 FRIEETME% 20 2 M6x20
12 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 BERET 2 ST4.8x13
13 |6KM0-040901 UPPER PANEL, FUEL TANK SHFE_EIPHR 1
14 |6KM0-040902 DECO COVER, POWER LOCK FEIRBEE 1




F04-3  ¥B¥443  PLASTICS3




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6KM0-060002 MOUNTING SCREW, CHAIN GUARD TERIP-RRIRET 2
02 [6KM0-043701 DECO COVER, CANISTER IR S 1
03  |6KM0-041202-0H300 LH OUTER PANEL, RESERVOIR TANK(SILVER BLACK) IKFEE MR 1 BLACK BIKE
03  |6KM0-041202-0BM00 LH OUTER PANEL, RESERVOIR TANK (NEBULA BLACK) IKFEZEEIMAHR 1 SILVER BIKE
03  |6KM0-041202-0EQO0 E'L'U()EELEEF{BE&EL[AEE(S)ERVOIR TANK (TURQUOISE IKFEEEIMPHR 1 30 Anniversary Bike
04 [8080-000002 CLIP NUT ST4.8 F4RST4.8 5 ST4.8
05 [8080-040064 DAMPER, FRONT FENDER BIEEMGRIRE 6
06 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 BEBURET 2 ST4.8x13
07 [30006-060020810 BOLT M6x20 1248 6 M6x20
08 [9060-040310 PLASTIC CLIPS BRRES 2
09 |9010-160101 RUBBER MAT, HEADLIGHT FIEEV%E: 8
10 |6KM0-041201 LH INNER PANEL, RESERVOIR TANK IKFEEE PRI 1
11 |6090-040303 BUSHING w"E 8
12 |0700-022016 WASHER 10.5x19x2.3 Hig 8 10.5x19x2.3
13 |8080-041131 PLASTIC STUD BRI AKIRE THE 2
14 |8080-041132 PLASTIC SCREW BRI AKIRE TS 2
15  |A000-040302 RUBBER DAMPER HFEIMPERE IR 6
16  |6KM0-041601-1H300 LH PANEL (SILVER BLACK) PR 1 SILVER BIKE
16 |6KM0-041601-1H700 LH PANEL (MATTE SILVER) PR 1 BLACK BIKE
16  |6KM0-041601-2EQ00 LH PANEL(TURQUOISE BLUE+NEBULA BLACK) PR 1 30 Anniversary Bike
17 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 BEET 3 ST4.8x13
18  |6KM0-043001-10000 LH PANEL, FRAME FEREEIPIR 1
19  |6KM0-043101-10000 RH PANEL,FRAME ELREIPIR 1
20  |6KM0-041701-1H300 RH PANEL (SILVER BLACK) airiR 1 SILVER BIKE
20  |6KM0-041701-1H700 RH PANEL (SILVER GREY) airiR 1 BLACK BIKE
20  |6KM0-041701-2EQO0 RH PANEL (TURQUOISE BLUE+NEBULA BLACK) airiR 1 30 Anniversary Bike
21 [6KM0-041301 RH INNER PANEL, RESERVOIR TANK IKFEE PR 1
22 |6KM0-041302-0H300 RH OUTER PANEL, RESERVOIR TANK (SILVER BLACK) KFEBEIMAR 1 BLACK BIKE
22 |6KM0-041302-0BM00 RH OUTER PANEL, RESERVOIR TANK (NEBULA BLACK) KEEBEINPIR 1 SILVER BIKE
22 |6KM0-041302-0EQOO ;EU(EELEES&EKC{&SERVOIR TANK (TURQUOISE KFEHRIMPIR 1 30 Anniversary Bike
23 |6KM0-042001 LOWER RH DECO STRIP THEEmE 1




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
24 |30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 EEET 1 ST4.2x9.5
25  |8010-000002 CLAMP ST4.2 F#RST4.2 1 ST4.2
26  |8080-000001 CLASP Sl 2
27 |30006-060016810 BOLT Mé6x16 1248 2 M6x16
28  |6KM0-041901 LOWER LH DECO STRIP TSR 1
29  |9010-120008 SPONGE PAD, FUEL TANK AR 8




FO4-4 ¥B¥|{%4 PLASTICSA

WklA4/PLASTICS4




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-044201-0BM0OO REAR LH DECO PLATE (NEBULA BLACK) R iR 1 FOR BLACK BIKE
01  |6KM0-044201-0VF00 REAR LH DECO PLATE (PAINTED ULTRA SILVER) Rt 1 SILVER BIKE & 30 ANNIVERSARY
02 |9060-040312 SEAT, PLASTIC CLIP 2y S S 16
03  |9060-040311 PLASTIC CLIP 22 S S 16
04 [6KM0-044401 SEAT, SEAT LOCK FEEE R 1
05 (30110-421130010 SELF-TAPPING SCREW ST4.2x13 BLURET 6 ST4.2x13
06 [30006-060016810 BOLT M6x16 12te 1 M6x16
07 |6KM0-042401 REAR BASE PLATE [EIEiR 1
08 [8010-000004 BOLT M6x14 MSAEEME % 14 2 M6x14
09  |6KM0-044301-0BMO00 REAR RH DECO PLATE (NEBULA BLACK) EY=Ei 1 FOR BLACK BIKE
09 [6KM0-044301-0VF00 REAR RH DECO PLATE (PAINTED ULTRA SILVER) [RE%EIHIR 1 SILVER BIKE & 30 ANNIVERSARY
10 [6KM0-043201 SUPPORT PLATE, SEAT AESTHERR 1
11 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 BERET 2 ST4.8x13
12 |6KM0-043402 RH BRACKET, REAR TURN LIGHT BRI sES 1
13 |8080-000002 CLIP NUT ST4.8 FH#RST4.8 2 ST4.8
14 |8030-040800-00001 NUT CLIP M6 M6IREFZ 1 M6
15  |6KM0-043403 BRACKET COVER, REAR TURN LIGHT [EFL KT s2 R =R 1
16  |6KM0-043401 LH BRACKET, REAR TURN LIGHT BT A 2R 1
17 |6KM0-060002 MOUNTING SCREW, CHAIN GUARD PERIP-RLRIEET 2




F04-5

¥8¥14%5 PLASTICSS

¥E5/PLASTICSS

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |6KM0-060002 MOUNTING SCREW, CHAIN GUARD HERIP-RIRIRET 4
02 |6KM0-042101 LH PANEL, ENGINE REAFR 1
03 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 BEBURET 6 ST4.2x13
04 [6KM0-042201 MIDDLE PANEL, ENGINE KPR 1
05 [6KM0-042301 RH PANEL, ENGINE ol aIFR 1




F04-6-v2 YB¥lH6 PLASTICS6

#R -4 | PLASTICS 4




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [30110-480160010 SELF-TAPPING SCREW ST4.8x16 EEET 6 ST4.8x16
02  [6KM0-030003-1B200 REINFORCEMENT PLATE, REAR FENDER BRACKET [t RS ZENN3ENR 1 MATTE BLACK
03  [6KM0-042601-20000 BRACKET, REAR FENDER [EtHiRRZ 5 1
04 |6KM0-060002 MOUNTING SCREW, CHAIN GUARD SERIPRRSIRET 3
05 (30110-421130010 SELF-TAPPING SCREW ST4.2x13 BIUEET 11 |ST4.2x13
06 [30200-060810 NUT 126 1 M6
07  [A000-040702 INNER HEX SCREW M6x12 A7 ARIEETM6Ex 12 1 M6x12
08  |6KM0-042602-20000 REAR FENDER [EHRHR 1
09 |6KM0-043801 UPPER COVER, LICENCE LIGHT HERRIT 55 1
10 |6KM0-043901 LOWER COVER, LICENCE LIGHT FERRNT = 1
11 |30110-420160010 SELF-TAPPING SCREW ST4.2x16 EhLE) 2 ST4.2x16
12 |0180-014010 WIRE CLAMP S&kBE 1
13 |0700-024106 WASHER Hig 3 11.5x17x2
14  |A000-050014 BUSHING w"E 3
15  |A000-040703 INNER HEX SCREW A7 FIRETME %20 1 M6x20
16  |6KM#-045001-6000 FIXED PLATE, LICENSE FERREIENR 1
17 |9060-040310 PLASTIC CLIPS BRRAS 2




FRONT SUSPENSION

iS58

FO5

FO5 i &#/FRONT SUSPENSION




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [A000-050005 RUBBER PLUG 1 RAREE] 1
02  |AD00-050003 FIXING SCREW, UPPER TRIPLE CLAMP LR R ENRET 1
03  [A000-050004 WASHER $HE 1 5
04 [6KJ0-050001-1H300 UPPER TRIPLE CLAMP iR 1 MATTE SILVER BLACK
05 (30102-080030860 INNER HEX SCREW M8x30 1R4T 10  |M8x30
06 [6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP FIEREIFRER 4
07 [6KJ0-050005 WASHER $HE 4
08 [30204-102810 NUT M10x1.25 2R 2 M10x1.25
09 [30006-060012810 BOLT M6x12 12te 3 M6x12
10  |6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP EiERTE 2
11 |6KM0-050002-0H300 LH SUPPORT, HANDLEBAR T AB A ST EE 1 SILVER BLACK
12 |30102-102060810 SCREW M10x1.25x60 1257 2 M10x1.25x60
13 |6KJ0-050002-1H300 HANDLEBAR COVER HEEES 1 MATTE SILVER BLACK
14 |AD00-050006 LOCK NUT 1 PIRIZAI 1
15  |A000-050008 WASHER $HE 1 5
16  |A000-050007 LOCK NUT 2 BURIZRII 1
17 |A000-050009 DUST CAP, UPPER RETAINER IHEEpLE 1
18  |A000-050100-10000 STEERING BEARING ASSY EEiEAS 2
19  |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BN SRR E 2
20  |6KMO0-050003-0H300 RH SUPPORT, HANDLEBAR PR8I EE 1 SILVER BLACK
21 |A000-050400 ANTI-DUST CAP, LOWER RETAINING RING THEERG =AM 1
22 [6KJ0-050300-0H300 LOWER TRIPLE CLAMP, FRONT FORK PIPE BIXE FEREAS 1 SILVER BLACK
24 |6KM0-030002-0B200 HEADLIGHT BRACKET RIRRKT L7 58 1 MATTE BLACK
25 |A000-050011 RUBBER PLUG 2 TR ZEL 1
26  |6KJ0-050009-1BM00 FRONT FENDER (NEBULA BLACK) B 1 BLACK BIKE AND SILVER BIKE
26  |6KM#-050009-6000-0EQO0 [FRONT FENDER (TORQUISE BLUE+BLACK) BIFIRIR 1 30 ANNIVERSARY
27  |6KM0-050200 FRONT SHOCK ABSORBER, RH Bl RESE 1
28  |6KM0-050100 FRONT SHOCK ABSORBER, LH B 1
29  |6KIV-160920-8001-M1 SIDE REFLECTOR Mz5988 2
30 |6KJ0-050012 LIMIT WIRE, FRONT BRAKE HOSE BIFIE RERR(NZL 1
31 [30306-060112 WASHER HE 1 6
33 |6KM0-060002 MOUNTING SCREW, CHAIN GUARD HERIPRRSIRET 6
34 |6KJ0-050410 OIL SEAL NisE) 2




[tem No

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Specification

35

30102-080040810

SCREW M8x40

25T

M8x40

36

6KJ0-050011

FIXING WIRE, FRONT BRAKE HOSE

AIEIEHEEENLL




F06-A [S222 REAR SUSPENSION (NEBULA BLACK/MERCURY SILVER BIKE) refer to next page for 30 anniversay ver

JERZHREAR SUSPENSION




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-060001-10000 REAR FORK SHAFT IERANE: 1
02 [6090-060010 DUST CAP, REAR FORK [EHELRRh A 2
03 [6100-060008 OUTER BUSHING, REAR SWING ARM [EERLEIMTE 2
04 |6090-060005 ANTI-DUST RING SN 2
05 [6KJ0-060003-00001 LH INNER BUSHING, REAR SWING ARM EEERTE 1
06  [6KJ0-060004-00001 RH INNER BUSHING, REAR FORK EERARTE 1
07 |30204-143810 NUT M14x1.5 2R 1 M14x1.5
08 |6KM0-060100-1BB00 REAR FORK R IEEAMS 1 E(L)%FE{QPHORESISWLASTIC
09 [30204-102810 NUT M10x1.25 125 1 M10x1.25
10  |A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE G = 2
11 |30200-080810 NUT M8 12 2 M8
12 |30004-080060810 BOLT M8x60 124 2 M8x60
13 |6KJ0-060002-1BB00 ADJUSTING BLOCK BT 1 PLASTIC POWDER
14  |8010-000004 BOLT M6x14 MEIREM6% 14 3 M6x14
15  |A000-040702 INNER HEX SCREW M6x12 A7 FIRETMEx 12 3 M6x12
16  |6KM0-060006 REAR INNER FENDER fERERIR 1
17  |6NQ#-000206-6001 BOLT M6x16 A7 AIRETMEX16 1 M6x16
18  |6KM0-060005 CHAIN COVER HERE 1
19  |6KJ0-060001-10000 CHAIN GUARD II PESIPRII 1
20 |30006-060022810 BOLT 124 1 @
21  |6KJ0-060210-20000 CHAIN GUARD USRS 1
22 |30202-060110 NUT M6 12 1 M6
23 |30006-102050810 BOLT M10x1.25x50 124 1 M10x1.25x50
24 |6KM0-060200-00001 REAR SHOCK ABSORBER [ER=Rs 1
25  |30006-102045810 BOLT M10x1.25x45 121 1 M10x1.25x45
26  [30110-421130010 SELF-TAPPING SCREW ST4.2x13 BEET 1 ST4.2x13
27  |8030-040800-00001 NUT CLIP M6 M6EIRFFSEZ 1 M6




refer to previous page for non 30 anni ver

F06-B 52242 REAR SUSPENSION (30 ANNIVERSARY VERSION)

J5 & %/ REAR SUSPENSION




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-060001-10000 REAR FORK SHAFT IERANE: 1
02 [6090-060010 DUST CAP, REAR FORK [EHELRRh A 2
03 [6100-060008 OUTER BUSHING, REAR SWING ARM [EERLEIMTE 2
04 |6090-060005 ANTI-DUST RING SN 2
05 [6KJ0-060003-00001 LH INNER BUSHING, REAR SWING ARM EEERTE 1
06  [6KJ0-060004-00001 RH INNER BUSHING, REAR FORK EERARTE 1
07 |30204-143810 NUT M14x1.5 125 1 M14x1.5
08  |6KM0-060300-0BB00 REAR FORK G SR 1 PLASTIC POWDER
09 [30204-102810 NUT M10x1.25 2R 1 M10x1.25
10  |A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE GG = 2
11 |30200-080810 NUT M8 125 2 M8
12 |30004-080060810 BOLT M8x60 1242 2 M8x60
13 |6KJ0-060002-1BB00 ADJUSTING BLOCK e REREN 2 PLASTIC POWDER
14 |8010-000004 BOLT M6x14 MEIREEMEx 14 2 M6x14
15  |A000-040702 INNER HEX SCREW M6x12 M7 FRIEETMEx 12 1 M6x12
16  |6KMV-060007-6001 REAR INNER FENDER [ERESRHR 1
17  |6KM0-060410 BRACKET, FENDER HiRIR L ERES 1 ELECTROPHORESIS BLACK
18  |30006-060012810 BOLT M6x12 LS 2 M6x12
19  |6KM0-060200-00001 REAR SHOCK ABSORBER [E=ss 1
20  [30006-102045810 BOLT M10x1.25x45 124e 1 M10x1.25x45
21 |6KM0-060201 CHAIN GUIDE HERIPR 1
22 (30006-102050810 BOLT M10x1.25x50 124e 1 M10x1.25x50
23 |6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER HEFIRIRE 2
24 |6KM0-060002 MOUNTING SCREW, CHAIN GUARD HERIP-RIRIBET 3




FO7-V1 gifg

FRONT WHEEL

BI#/FRONT WHEEL

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6KJ0-070002 COLLAR, FRONT WHEEL AXLE BUECHHE 2
02 [6KM0-070100-0B200 FRONT RIM 17x3.5MT (MATTE BLACK) BUECHBAE17x3.5MT 1 FOR BLACK BIKE, 30 ANNIVERSARY
02  [6KM0-070100-0E800 FRONT RIM 17x3.5MT (CORAL BLUE) BUECHBAE17x3.5MT 1 FOR SILVER BIKE
03 |6KJ0-070024 OIL SEAL AES 2
04 [30400-01281 BEARING ETILTHES 2 6301-2RS
05  |3070SH-172300 FRONT TIRE BUECHS | éh%ﬁogﬁﬁﬁﬁiﬁs{,ﬁiﬂw TR
06 [6K10-070022 MIDDLE BUSHING, FRONT RIM BIRIEFRE 1
07 |5190-070030-1000 VALVE, INFLATION S 1
08  |6KJ0-070001-10000 AXLE, FRONT WHEEL BUCHH 1




For Silver bike /30 Anniversary (ABS) |

F08-A-1 BilIENES(FEE) FRONT BRAKE SYSTEM (JJUAN) (ABS VER)

HUiB}4% FRONT BRAKE SYSTEM




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification

01 [6KJ0-080005 FRONT BRAKE DISC BOLT RiHlan& 2 5

02 [6KJ0-080001-20000 FRONT BRAKE DISC RiHlanE 1

03  |6KJ0-0842A0 FRONT BRAKE PAD ASSY gl ez 1 ABS

04 [6KM0-081000 BRACKET, ENGINE LH PROTECTION PLATE BIRESI5EE 1 ABS

05 [6KJ0-084200 FRONT CALIPER ASSY BIHIAAS 1 ABS

06 [A000-080102-2000 WASHER HhiE 4 M10x1.25x60
07 [30102-102060810 SCREW M10x1.25x60 124 2

08 [A000-080103-2000 BANJO BOLT 2 I HEEARTI 2

09 |[6KM0-081010 FRONT BRAKE FLUID HOSE ASSY BIRIENRERES 1

10  |30209-060810 NUT M6 [ER 1

11 |30116-040010440 SCREW ASSY M4x10 RETHEH 1

12 |6KJ0-084104 SWITCH, BRAKE LIGHT RIZENTFFX 1

13 |30006-060025810 BOLT 1242 2

14  |6KJ0-084105 HALF CAP e 1

15  |6KJ0-084111 SHAFT PIN i 1

16  |6KJ0-084108 FRONT BRAKE LEVER BUHIEhERR 1

17  |6KJ0-084100 HAND BRAKE PUMP FRFER 1 ABS




FO8-A-2-V2 [S#IEiz8(F§H) REAR BRAKE SYSTEM (JJUAN)(ABS) Silver / 30 anniversary bike ( ABS VER)

FHAIREARBRAKE |

Teeacead




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6KJ0-080300-1H300 REAR BRAKE PEDAL ASSY (MATTE SILVER BLACK) [EHIEhEEtRAEHF 1 MATTE SILVER BLACK
01  [6KJ0-080300-10000 REAR BRAKE PEDAL ASSY (BLACK) [EHIEhEEtRAEHF 1 BLACK
02  [A000-080006-10000 GASKET 17x24x1.6 $HHE17x24%1.6 1 7x24x1.6
03 (30303-060112 WASHER HEF 1 6
04 [30006-060016810 BOLT M6x16 1248 2 M6x16
05 [6KM0-091200 MASTER CYLINDER, REAR BRAKE BERIFER 1
06 [30102-060022810 SCREW M6x22 1RET 2 M6x22
07 |A000-080213-2000 CLIP HESE 2
08 [6KM0-091010 REAR BRAKE FLUID HOSE ASSY EHEhRERS 1
09 [A000-080103-2000 BANJO BOLT 2 I HEEARTI 1
10  [A000-080102-2000 WASHER HE 4
11 |6KM0-091100-00001 REAR BRAKE CAPLIER ASSY fEHIEIHES 1 ABS VERSION
12 |6KJ0-080002-10000 REAR BRAKE DISC fEHlanE 1
13 |6KJ0-080005 BOLT, FRONT BRAKE DISC BiHIaNA 2 4
15  |6KJ0-0845A0 REAR BRAKE PAD ASSY ERziREES 1 ABS VERSION
16  |AD00-080007-10000 GASKET 215x24x1 HET15%24x1 1 15x24x1
19  |6KM0-091203 SEAL RING, FLUID RESERVOIR TR 1
20 |6KM0-091202 GASKET, FLUID RESERVOIR SRR 1
21 |6KM0-091201 CAP, FLUID RESERVOIR SHFREE 1
22 |6KM0-091205 FLUID RESERVOIR HOSE e 1
23 |6KJ0-084416 HYDRAULIC INDUCTION SWITCH TRIERRFFR 1
24 |6100-080005 RETURN SPRING [EIAVEEES 1




non abs version (black bike)

FRONT BRAKE SYSTEM (NO ABS)

AHIENEE ()
Hitij5h2% FRONT BRAKE SYSTEM

FO8-B-1-V2




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification

01 [6KJ0-080005 BOLT, FRONT BRAKE DISC RiHlan& 2 5

02 [6KJ0-080001-20000 FRONT BRAKE DISC RiHlanE 1

03 |6KM0-0812B0 FRONT BRAKE PAD ASSY AIslsh FAS 1 STANDARD VERSION, NO ABS
05 [6KM0-081200-30000 FRONT BRAKE CALIPER ASSY BIERAES 1

06 [A000-080102-2000 WASHER HE 4

07 [30102-102060810 SCREW M10x1.25x60 1RET 2 M10x1.25x60

08 (7020-081004 BANJO BOLT UL ES 1

09 [6KM0-081010-30000 FRONT BRAKE FLUID HOSE ASSY RGN HEES 1

10  |30204-060870 NUT M6 $2RM6 1

11 |30116-040010470 SCREW KIT BETHREH 1

12 |6KM0-081102-20000 BRAKE SWITCH IR 1

13 |6KM0-081117-20000 HALF-CAP BOLT FERe 2

14  |6090-080126 HALF COVER e 1

15  |6KM0-081116-20000 BOLT, HAND LEVER Fimigte 1

16  |6KM0-081101-20000 BRAKE LEVER HIEhFERE 1

17  |6KM0-081100-30000 MASTER CYLINDER, HAND BRAKE FRFER 1




FO8-B-2 Eﬂ%ﬂﬁ}]%%(ﬂﬁ,ﬁl%) REAR BRAKE SYSTEM (HANGTE) (NON ABS) Nebula black bike ( non abs)

JEHBEREAR BRAKE SYSTEM

16




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6KJ0-080300-1H300 REAR BRAKE PEDAL ASSY [EHIEhEEtRAEHF 1 MATTE SILVER BLACK
02  [A000-080006-10000 GASKET 17x24x1.6 $HHE17x24%1.6 1 7x24x1.6
03 [30303-060112 WASHER HEF 1 6
04 [30006-060016810 BOLT Mé6x16 1248 2 M6x16
05 [6KM0-091200-20000 MASTER PUMP, FOOT BRAKE BERIFER 1
06 [30102-060022810 SCREW M6x22 124 2 M6x22
07  [A000-080213-2000 CLIP HESE 2
08 [6KM0-091010-20000 REAR BRAKE FLUID HOSE ASSY EHEhRERS 1
09 (7020-081004 BANJO BOLT UL ES 1
10  |A000-080102-2000 WASHER $HE 4
11 |6KM0-091100-20000 CALIPER, REAR BRAKE fEHIEIHES 1 STANDARD VERSION, NO ABS
12 |6KJ0-080002-10000 REAR BRAKE DISC fEHlanE 1
13 |6KJ0-080005 BOLT, FRONT BRAKE DISC BiHIaNA 2 4
15  |6KM0-0911A0 REAR BRAKE PAD ASSY ERziREES 1 STANDARD VERSION, NO ABS
16  |AD00-080007-10000 GASKET 215x24x1 BHETI15%24x1 1 15x24x1
18  [6KM0-091204-20000 FLUID RESERVOIR SR 1
19  |6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR R 1
20 |6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR SRR 1
21 |A000-080229-2000 SCREW, FLUID RESERVOIR CAP S ERARET 2
22 |6KM0-091201-20000 CAP, FLUID RESERVOIR SHFREE 1
23 |6KM0-091220-20000 FLUID RESERVOIR HOSE e 1
24 |6K10-084416 HYDRAULIC INDUCTION SWITCH TRIERRFFR 1
24 |6KM#-081700-8000-M1 HYDRAULIC SWITCH ASSY REFXEAS 1
25  |6100-080005 RETURN SPRING [EIVEEES 1
26  |30904-0602240 PIN SHAFT £ 1




FO8-C-V3

%UZ_S)J%%E'\BZ (ABS'EE‘_) BRAKE ASSY (ABS'JJ UAN ) abs bike (silver/30 anniversary)

HAIA% | BRAKE SYSTEM




Fos8-C-v3 #lIEheE SRk (ABS-PF§EH)  BRAKE ASSY (ABS-JJUAN)
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
02  |6KM0-091100-00001 REAR BRAKE CAPLIER ASSY fEHlzhtEEE 1
03 |6KMV-080004-8500-M1 WHEEL SPEED SENSOR OIRIE RS 2
04  [6KJ0-080005 BOLT, FRONT BRAKE DISC RiHlanAI2e 9
05 [6NTG-080009 REAR GEAR RING fEt5E 1
06  [6KJ0-080002-10000 REAR BRAKE DISC fEHlanE 1
07 [30006-060016810 BOLT M6x16 e 3 M6x16
09 [A000-080213-2000 CLIP HESE 2
10 |6KM0-091200 MASTER CYLINDER, REAR BRAKE BRER 1
11 |AD00-080006-10000 WASHER 1 B ET7x24x1.6_HBEZESR 100HV 1
12 |AD00-080007-10000 WASHER 2 HETI 1
13 |6KJ0-080300-1H300 REAR BRAKE PEDAL ASSY [EHIEhEAtRAEHF 1 MATTE SILVER BLACK
14  [6100-080005 RETURN SPRING EIf3HEE 1
15  |30303-060112 WASHER $HE 1 6
16  |30102-060022810 SCREW M6x22 9257 2 M6x22
17 |30006-060025810 BOLT 1242 4 M6x25
18  |5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET BIRRXEGRENE 2
19  |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BN SRR E 2
20 |30006-060012810 BOLT M6x12 LS 2 M6x12
21 |6KM0-030040-0B200 ABS BRACKET ABSTISTER 1 MATTE BLACK
22 |6KM0-081100 MAB UNIT MABH/TEATT 1
23 |30102-102060810 SCREW M10x1.25x60 9257 2 M10x1.25x60
24  |A000-080103-2000 BANJO BOLT 2 U LEYES | 7
25  |A000-080102-2000 WASHER HE 16
26  |6K10-084200 FRONT CALIPER ASSY BIHAES 1
27  |6K10-080004 INDUCTION PLATE, COUNTER R VES 1
28  |6KJ0-080001-20000 FRONT BRAKE DISC Bl 1
29  [6KJ0-0842A0 FRONT BRAKE PAD ASSY BIHshRAEAS 1 ABS VERSION ONLY
30 [6KM0-081020-10000 FLUID OUTLET PIPE, FRONT CALIPER B e 1
31 [6KM0-081010-10000 FLUID INLET PIPE, FRONT CALIPER Bt e 1
32  |6KJ0-084104 SWITCH, BRAKE LIGHT NESTFHX 1
33  [6KJ0-084100 HAND BRAKE PUMP FRFR 1
34  [6KJ0-084105 HALF CAP = 1




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification

35 [30116-040010440 SCREW ASSY M4x10 EETHEH 1 M4x10

36 [6KJ0-084108 FRONT BRAKE LEVER BIHIENFR 1

37 [6KM0-081030-10000 FLUID INLET PIPE, REAR CALIPER [REH AR IRE 1

38  [6KJ0-080270 HYDRAULIC INDUCTION SWITCH TRIERRFF X 1

38  [6KM#-081700-8000-M1 HYDRAULIC SWITCH ASSY REFRES 1

39  |6KM0-091205 FLUID RESERVOIR HOSE SHRE 1

41  |6KM0-091203 SEAL RING, FLUID RESERVOIR R ELIE 1

42 |6KM0-091201 CAP, FLUID RESERVOIR = 1

43 |6KM0-091202 GASKET, FLUID RESERVOIR SRR 1

44  |6KM0-081040-20000 OIL OUTLET HOSE, REAR CALIPER [EEHARHIRE 1

45  |6KM#-080002-8000 RUBBER OIL HOSE CLIP BERHELXE 2

46  |6K10-0845A0 REAR BRAKE PAD ASSY ERziREES 1 ABS VERSION ONLY




F10-A %MZFR%  STEERING SYSTEM

R ASSTEERING SYSTEM




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification

01  [6KM0-100010-10000 BALANCER EEtRAH 2

02  [A000-100010-20000 RH HAND GRIP ASSY GiEBEH 1

03  |6KM0-100001-0H300 HANDLEBAR PIPE ARiBE 1 SILVER BLACK
04 |6KMO0-168000-10001 RH HANDLEBAR SWITCH ASSY GFEBHAXEM (KITER) 1

05  [6KM0-100200-20000 THROTTLE CABLE HIJRIER 1

06 [A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE G = 1

07 [6KJ0-100002 TIE BAND, CLUTCH Eassh Ry 2

08 [6KM0-166000-10001 HANDLEBAR SWITCH ASSY, LH EFBFXREA 1

09 |6FI3-100300-10000 CLUTCH LEVER ASSY BEFRES 1

10  |6FI3-100301 CLUTCH LEVER HEFR 1

11 [30102-060022810 SCREW M6x22 24T 2 M6x22

12 |AD00-100001-10000 LH HAND GRIP FiEE 1

13 |6KM0-100300-10000 CLUTCH CABLE HOshER 1




REAR WHEEL(MATTE BLACK-RIM)

R (I ERE-40H8)

F11-A

JE#/REAR WHEEL




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [30204-143810 NUT M14x1.5 1255 1 M14x1.5
02 [6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL [ERAHE 1
03  |6KM0-110100-0B200 REAR RIM 17x4.0MT [BieiaEE 1 MATTE BLACK
04  |30500-027800N OIL SEAL S 1 FB27x47x7
05 |30400-01583 BEARING YL 1 6302-2RS
06 |6KM0-110102 CENTER SPACER, REAR RIM EREFRE 1
07 [6KJ0-110005-20000 REAR WHEEL SHAFT %S4 1
08 |30400-01580 BEARING YL 1 6202-2RS
09 [5190-070030-1000 VALVE, INFLATION SiJE 1
10 |30705-1724 REAR TIRE [E%eha 1 é;%?g{,\} ;gﬁf&ggw TIRE
11 |6KM0-110004 RUBBER DAMPER, SPROCKET SOCKET SEREER AR AR IR 5
12 |6KJ0-110003 BOLT HERS R IIENS 5
13 |6KM0-110003-10000 BUSHING, SPROCKET SOCKET PR RENE 1
14 |6KM0-110200-10000 SPROCKET SOCKET PEICREES 1
15  |6KM0-110002-10000 SHAFT SLEEVE, REAR WHEEL [FRHE 1
16  |3120910 CHAIN LTS 1
16 |3120922 CHAIN S 1 30 ANNIVERSAY
17 |6KM#-110005-6001 REAR SPROCKET [E5EE 1
18  |30204-080810 NUT M8 12 5 M8




F11-B  jSEO(GHHIE-548) REAR WHEEL(CORAL BLUE-RIM)

JEH/REAR WHEEL




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [30204-143810 NUT M14x1.5 1255 1 M14x1.5
02 [6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL [ERAHE 1
03  |6KMO0-110100-0ES00 REAR RIM 17x4.0MT [BieiaEE 1 CORAL BLUE
04  |30500-027800N OIL SEAL S 1 FB27x47x7
05 |30400-01583 BEARING YL 1 6302-2RS
06 |6KM0-110102 CENTER SPACER, REAR RIM EREFRE 1
07 [6KJ0-110005-20000 REAR WHEEL SHAFT %S4 1
08 |30400-01580 BEARING YL 1 6202-2RS
09 [5190-070030-1000 VALVE, INFLATION SiJE 1
10 |30705-1724 REAR TIRE [E%eha 1 é;%?g{,\} ;gﬁf&ggw TIRE
11 |6KM0-110004 RUBBER DAMPER, SPROCKET SOCKET SEREER AR AR IR 5
12 |6KJ0-110003 BOLT HERS R IIENS 5
13 |6KM0-110003-10000 BUSHING, SPROCKET SOCKET PR RENE 1
14 |6KM0-110200 SPROCKET SOCKET PEICREES 1
15  |6KM0-110002-10000 SHAFT SLEEVE, REAR WHEEL [FRHE 1
16  |3120910 CHAIN LTS 1
17 |6KM#-110005-6001 REAR SPROCKET [E5EE 1
18  |30204-080810 NUT M8 12 5 M8




FUEL TANK

A

F12

MAYFUEL TANK

-~
o~




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-120100-10000 FUEL TANK ASSY HFEIREAES 1
02  [6KIV-150900-8001 FUEL PUMP SRR 1
03 |6KM0-120220 HIGH-PRESSURE FUEL HOSE,II EEHZEIAS 1
04 [6090-120220 FUEL FILTER ASSY, EFI FEEEA RIS SRS HE 1
05 |6KM0-120210 HIGH-PRESSURE FUEL HOSE, I EEHEIES 1
06 |6NQO0-120001 FUEL PIPE, FUEL TANK HEREE 1
07 [6KJ0-120330-10000 QUICK JOINT PRk 2
09 [6KJ0-150902 SEAL WASHER, TOP COVER TREZEIE 1
11 |30006-050020810 BOLT 1242 5 M5x20
12 |6070-120400 CLAMP TRIRGE (D14.5) 4 Dial4.5
13 |6KM0-120002 RUBBER BUSHING, FUEL TANK SHAES IR E 2
14 |30204-060810 NUT M6 1265 1 M6
15  |6KM0-170200-10001 FUEL LEVEL SENSOR (TFT) WRHAERESAHS 1 USE WITH TFT DASHBOARD
15  |6KM0-170200-20001 FUEL LEVEL SENSOR (LCD) WRHAERESHS 1 USE WITH LCD DASHBOARD
16  |30202-060110 NUT M6 125 4 M6
17  |30601-111010 CLAMP A11 RiEALL 1 A1l
18  |30006-060025810 BOLT 1242 2 M6x25
19  |6KM0-120010 T-TYPE BUSHING ASSY TESIERE 2
20 |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BN SRR E 2
21 |6KM0-120001 ROTATION SHAFT, FUEL TANK SHFENERS 1
23 [805A-120004 FUEL FILTER, EFI FEE AR S es 1




F13-A e SEAT
B SEAT
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification

01 |6NTG-200424 INNER HEX SCREW M6x25 A7 AIRETM6X25 2 M6x25
02 |6KM0-130010 T-TYPE BUSHING ASSY TRINESRSE 2

03  [5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BN SRR E 2

04 [6KM0-130100-10000 FRONT SEAT ASSY BIEESVAS 1

05 [6KM0-130106 RUBBER SLEEVE =G RE 1

06 [6KM0-130104 RUBBER MAT BITIRERE 2

07 |6KM0-130105 RUBBER MAT BITIRERE 2

08 |6KM0-130200 REAR SEAT ASSY EEERAEE 1

09 [6KM0-130204 RUBBER MAT FITIR Y 2

10  |6KM0-130210 LOCKING PLATE ASSY, SEAT LOCK FEERE AR R 1

11 |30202-060110 NUT M6 125 3 M6
12 |6KM0-130205 RUBBER IR 1

13 |6KM0-130220 TIE-BAND, REAR SEAT [EEER 1




F14-B  MIES(ABS) FOOTREST(ABS)

HEFOOTREST




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |6KM0-140100 BRACKET ASSY, LH FRONT FOOTREST (SILVER) FCRIBEESTERA M 1 FOR SILVER AND BLACK BIKE
01  |6KMK-140100-6600 BRACKET, LH FRONT FOOTREST RIS ZRA M 1 30 ANNIVERSARY
02  [6KM0-140001-10000 BRACKET, LH REAR FOOTREST SIS 58 1 FOR SILVER AND BLACK BIKE
02 |6KMK-140001-6600 BRACKET, LH REAR FOOTREST SIS 58 1 30 ANNIVERSARY
03 |6KM0-140002-10000 BRACKET, RH REAR FOOTREST AickiEsz 2R 1 FOR SILVER AND BLACK BIKE
03 |6KMK-140002-6600 BRACKET, RH REAR FOOTREST AickiEsz 2R 1 30 ANNIVERSARY
04 |6KM0-140200 BRACKET ASSY, RH FROTN FOOTREST GRIESZZMAS 1 FOR SILVER AND BLACK BIKE
04 |6KMK-140200-6600 BRACKET, RH FRONT FOOTREST LRSS ZRA N 1 30 ANNIVERSARY
05 |6KM0-140103 BOLT Oeigke 4 M8x25
06 [30102-060012810 SCREW $EETM6X12 1
07 [0180-014010 WIRE CLIP HRAE 1
08 [6KJ0-140132 RUBBER, LH FOOT PEDAL FEHIER A 1
09 [30105-050014410 SCREW (M5x14) 1257 8
11 |A000-140142 PIN SHAFT Dia 8 MO8 2 Dia 8
12 |A000-140106 LOCATING GASKET 2 EERRT 2
13 |5190-037813 SPRING EREE 2
14 |5190-037814 STEEL BALL §MER 2
15  |A000-140104 LOCATING GASKET 1 EEAI 2
16  |30802-00605 CIRCLIP FOEE 2 6
17 |6KJ0-140150-1V600 REAR FOOTREST, LH Vasd = [l as 1 MATTE SILVER WHITE
17  |6KJ0-140150-2B200 LH REAR FOOTREST Padli=yiillic A=t 1
18  |6KJ0-140142 RUBBER ASSY, RH FOOTREST GBI AN 1
20 |6KJ0-140160-1V100 REAR FOOTREST,RH p) =izl 1 MATTE SILVER WHITE
20 |6KJ0-140160-2B200 RH REAR FOOTREST AEHEE 1
21 |A000-140141 PIN SHAFT Dia 12 Hihp12 2 Dia 12
22 |A000-140103-10000 TORSION SPRING HE 2
23 |30802-00903 SPLIT WASHER FFOR4E 2 9
24 |6KM0-140170 RUBBERS, FOOTREST RS R A7 B4 2
26  |6KM0-130123 BOLT PRAZIRE 2
26  |A010-140123 LIMIT BOLT PRAIRME 2
27  |6KM0-140130-1V600 FRONT FOOT PEDAL ASSY, LH FRIRI R 1 MATTE SILVER WHITE
27  |6KM0-140130-1B200 LH FRONT FOOTREST FRIRI R 1
29  |6KM0-140140-1V600 FRONT FOOT PEDAL ASSY, RH GRS 1 MATTE SILVER WHITE




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
29 6KM0-140140-1B200 RH FRONT FOOTREST GriEAY
30 30102-080020810 SCREW M8x20 LESH) 4 M8x20




ELECTRIC SYSTEM

FERARSGE

F15 § % Z4/ELECTRIC SYSTEM

F15




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-150200-40000 MAIN CABLE FEBHI(ABS) 1 QIBSEESILVER & 30 ANNIVERSARY
01  |6KM0-150100-30000 MAIN CABLE 45 (JEABS) 1 NO ABS (FOR BLACK BIKE)
02 |806A-151302 FUSE 10A {REu22_10A 3 10A
03 |806A-151305 FUSE 15A {REu22_15A 6 15A
04 |6KM0-150340 FLASHER AINFES 1
05 [6100-150500 RUBBER SLEEVE, FLASHER NKRER IR E 1
06 |6070-151200-1000 SWITCH, SIDE STAND HEFR 1
07 |8010-090005 BOLT M6x16 IZFEM6X 16 1 M6x16
08 [7030-150005 TIE BAND o 5
09 [0DMA-174000 ECU ECU 1
10  |6050-150500 ELECTRIC HORN =1 1
11 |30006-080014810 BOLT M8x14 124 1 M8x14
12 |30006-050020810 BOLT 124 2 M5x20
13 |6KJ0-150600 SENSOR, ROLL-OVER M s 1
14 |018B-176000 OXYGEN SENSOR ER R 1
17 |30006-060012870 BOLT M6x12 124 3 M6x12
18  |0A80-177000-00001 REGULATOR LS 1
19  |6KM0-150030-10000 NEGATIVE CABLE, STARTER MOTOR Dk 1
20  |6FI3-170300-10000 GEAR CONTROL UNIT R AEHIR 1
21 |6KJ0-150500 RELAY, STARTER [Enh4xEa2s 1
22 |9010-150002 RUBBER RING, AUXILIARY RELAY IHBNAREE SRR 5
23 |9010-150350 AUXILIARY RELAY BhYREE S 5
24 [33601QMN2000 BATTERY E8ith 1
25 |0180-014010 WIRE CLAMP SHEAS 2
26 |30202-060110 NUT M6 1265 1 M6
27  |8080-000002 CLIP NUT ST4.8 FHRST4.8 2 ST4.8
28  |30110-481130010 SELF-TAPPING SCREW ST4.8x13 EhriE] 4 ST4.8x13
29 (1080-150700 TIE BAND, BATTERY ERthT 1
30 [A000-030005 TIE BAND BRACKET, TOOLS KIT MEE T BRI H7 58 2
32 [9010-120008 SPONGE PAD, FUEL TANK AR 6
33  [6090-150500 DIODE, STARTER TR E 1
34  [6KM0-150020 POSITIVE CABLE, STARTER MOTOR RN SIAIEREE 1
35 [30102-060012810 SCREW 24T 2




F16-V1

¥TEH  LIGHTS

JTEILIGHT

e —




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-160400-00004 FRONT TURN LIGHT, LH B RRAXT 2
05 [5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET R EGRRRE 2
06 [30303-050042 WASHER HEF 2 5
09 [6KM0-160500-00004 FRONT TURN LIGHT, RH BIaRERNT 2
10  [30200-050810 NUT M5 12 2 M5
11 |6KM0-160230-00001 REAR REFLECTOR [ERgtee 1
12 |6KM0-160300 LICENCE LIGHT HRERAT 1
13 |6KM0-160200 REAR TAIL LIGHT ERIT 1
14 |30110-421130010 SELF-TAPPING SCREW ST4.2x13 EURET 4 ST4.2x13
15  |8080-000002 CLIP NUT ST4.8 FH4RST4.8 2 ST4.8
16  |30110-481130010 SELF-TAPPING SCREW ST4.8x13 B EET 2 ST4.8x13
17 |6KJ0-100002 TIE BAND, CLUTCH HEshEYT 6
18  |6KM0-160100-00002 HEADLIGHT BUFRRAT 1
19 [30304-050440 WASHER $HE 2




F17-A  {NZR(TFT)

DASHBOARD(TFT)

SILVER, 30ANNIVERSARY (ABS VER)

{4FDASHBOARD

Vi

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |6KMO-170100-10003 DASHBOARD (TFT) NS 1 vafvfﬁgg’avﬁg)(f AND 30

02

30102-060016810

SCREW

25T




F17-B  {¥3%(LCD) DASHBOARD( LCD)

NON ABS, BLACK BIKE

{%F/DASHBOARD

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [6KM0-170300-00002 LCD DASHBOARD RERINE 1 BLACK BIKE ONLY ( NO ABS)
02  |6KM0-030004-0B200 MOUNTING BRACKET ,DASHBOARD WE e Soad 1 MATTE BLACK
03 |30102-060016810 SCREW 257 2
04 |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BRI R IRIRE 2
05 [5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET RIRERXEGRRENE 2
06 |30202-060110 NUT M6 2 2 M6
07 |6KM0-170310 ADAPTOR CABLE, DASHBOARD INE e 1




FI18 [ R#0Z&%  COOLING SYSTEM

AHZSICOOLING SYSTEM




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |30006-060020810 BOLT M6x20 1248 2 M6x20
02 |6090-180001 RUBBER MAT, CUSHION ERER 3
03  [6090-180002 BUSHING wE 2
04 |6100-180001 CLAMP B24 IR5EB24 2
05 |6KM0-180002 WATER OUTLET HOSE, RADIATOR BURESHKE 1
06 |6KMO0-180004 CLAMP B28 5% B28 2
07 |6KM0-180001 WATER INLET HOSE, RADIATOR BUAEEHKE 1
08 |6KMO0-180110 RADIATOR ASSY BUAERIRIRA N 1
09 (8030-040800-00001 NUT CLIP M6 MeIRAESE 2 M6
10  [30601-113010 CLAMP A13 N 2 A13
11 [0010-136100 CAP, WATER FILLER Iz A EEE 1 CHINESE
12 |6KM0-180003 WATER HOSE, RESERVOIR TANK B7KFEKE 1
13 [6K10-180001 OVERFLOW HOSE, RESERVOIR BlKFERKE 1
14 [30601-109010 CLAMP A9 N 1
15  [6K10-180310 RESERVIOR TANK ASSY BlkFERM 1
16  |6090-180200 FAN & MOTOR ASSY B _XEES 1
17  |6KM0-180100 RADIATOR & FAN ASSY BOAEENRES 1
18  |30006-060016810 BOLT M6x16 LS 2 M6x16
19  |8010-000004 BOLT M6x14 MEEIZEEM6x 14 1 M6x14
20 |6KJ0-180302 CAP, RESERVOIR TANK Blkfa=s 1




F19-1-V2

aantty WARNING DECAL

BAENTHWARNING DECAL

Vid

.’_"‘1
i i
¢

s
1o The vehicle

@ Always wear helmat arnd protective gear

W Use urileaded gasoling of 53 Octans or asove.

@ Do not touch muffles, radiator arnd angine when haot. Do

g parls such as wheeds during run
58 cng, Blow dewn in pear
'

i urlacss

@ Hawva gour wahicle serviced or adjusted ragularly,
espacially tha drive chain

® Do neot run the snging a2 idie for a prolonged penod.

@ Always stast driving at the 1" gear

® Shud alf the angine when the ol pressurs indicalor ®ison

CFMOTO!

ADOA-1RI10Z Buaatd 4

r

Bleifreies Benzin
Unleaded fuel only m
Carburant sans plomb
Gasol ina sin plomo
Bezolovnaty benzin
Endas t blyfri bensin

RON/ROZ min. 95

9GQA-190201-1 EU187

=3

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |6NQ#-190002-6002 INSTRUCTION LABEL, SAFETY WARNING LRI, 1
02 |9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT IEHAOAZEER 1




F19-2-A  M4E(3RH)  DECAL(SILVER WHITE)

C F 2 5 O _AIEE(I El 6KMA-191000/ H i1 2 &

BKMO-191001 i 4 72 47 #i G 7 6KMO0-191002 i 447 7 W 2

T=/=7=7 BKMO0-191005 ABSHifEx2
S 6KMA-191006%! 5 ;{642
E=MIOTO 66M0-191007 CEMOTOR; 152

BKMO-191003 i 4P Wi 1 6KMO0-191004 p 4P iR i fe
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |6KMA-191000 DECAL MERETER AL, 1
02 |6KM0-191001 DECAL, FUEL TANK LH PANEL TR IPARE AR, 1
03  |6KM0-191002 DECAL, FUEL TANK RH PANEL SRR 1
04 |6KM0-191003 DECAL, SEAT LH PANEL FESZEPHRIGTE 1
05 |6KMO0-191004 DECAL, SEAT RH PANEL FERAIPHRILTE 1
06 |6KM0-191005 ABS DECAL ABSIETE 2
07 |6KM0-191007 CFMOTO STICKER CFMOTORE7E 2
08 |6KMA-191006 MODEL DECAL BLSMTE 2




F19-2-B  MGTE(EIEER)  DECAL(MATEE SILVER BLACK)

CP2 5 0 B A %Z 7\% I[TI\( 6KMA-191000-1/H i 5 5

6KMO0-191001-1 i #é 7o 37 i i 72 6KMO-191002-1 3 4147 LM 7E

Gk
[ EaiEl
PANTONE Cool Gray 6C
HAV
(=T age] 6KMA-191006-17 5 i fx2
=y leky® 6K10-191007-1 CEMOTOR TEx2
GKMO-191003-1 etk 411 itk GKMO-191004-1 BEAFRNE
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |6KMA-191000-10000 DECAL MENETER R, 1
02 [6KM0-191001-10000 DECAL, FUEL TANK LH PANEL SHFEIPHRIELE 1
03  [6KM0-191002-10000 DECAL, FUEL TANK RH PANEL SHFEAIPHRILLE 1
04 |6KM0-191003-10000 DECAL, SEAT LH PANEL RSP RIS 1
05 |6KM0-191004-10000 DECAL, SEAT RH PANEL EERRAIPIRINETE 1
06 |6KM0-191007-10000 CFMOTO STICKER CFMOTORLTE 2
07 |[6KMA-191006-10000 MODEL DECAL RIS 2




250NK J0EFELSIREMEE R

“
NEs
M 510 ENHE
mvoesee SR BREFEBTU
?;_Eqﬂl!tl 125485 181118 GKMK-190111-5600
y SRR
128112
S~ 190105- 5800 g J
ot O | FENTEY £X-190109
bt L L - S SKME-T9D10T-6600 GKNK-190108-56600 BREPEREN
FL HREFEMEW EREPEREEW B9v108
Iresa? 38+34
=] . ' ! - SENE-150124- 6600
HOHB-RAER 2:-;&':5?;15?1 &500 g EHRRE!
179847 o 25412 -
g . EE—— .
EE— pro— e
—— // B ——_
I ey b e
e \ b y // o o
N /,» 4 > g:;;ﬂ-:gzs-mn -
N - - SENK-190124-5500 " |
- h . Vo AR Terren
E‘?i':;%ﬁ]mc' weé
M= 190172 ]
e Taang
144057
SEMA=TR100&=1
HRE- R BEE
478
=0 O™ -
Hmﬂ—‘f - T T e

SKME-1900 306500 SKME-190132-5800
S0R¥E BE NEFEEE
117%44

1540485

B #actonc ool Gray s €

B ===

SON- 1590117 -6600
BEEPETEN
151%82

GEME=190114-6&00
BB FERTY SENK-1501 18-8400
BELPEREEW
_ B5e51
SENE-190115-6600 )
SEME-190117-5500  4KNE-150119-5600

AMLFENEY REPEEEA  aRLPEME

SIMK-190116-68003 734 BT%4

?D!!?““t“

GEMK-190127-6400
BHEE
24

GRME- 1901 28-6800
ERWEER
444" 168

SKNE-190129-4500
AEAEE
4A70%177




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
02 [6KMA-191006-10000 MODEL DECAL BSMETE 2
03 [6KMK-190101-6600 DECAL 1, FUEL TANK LH PANEL B AP RG] 1
04 |6KMK-190102-6600 DECAL 2, FUEL TANK LH PANEL AP RN EIT 1
05 [6KMK-190103-6600 DECAL 3, FUEL TANK LH PANEL B AP RN TEIIT 1
06 [6KMK-190104-6600 DECAL 4, FUEL TANK LH PANEL PRIV 1
07 [6KMK-190105-6600 DECAL 5, FUEL TANK LH PANEL PRV 1
08 [6KMK-190106-6600 DECAL 6, FUEL TANK LH PANEL AP IR TEVI 1
09 [6KMK-190107-6600 DECAL 7, FUEL TANK LH PANEL AP RN PEVIT 1
10  |6KMK-190108-6600 DECAL 8, FUEL TANK LH PANEL A AP IR VIIL 1
11 |6KMK-190109-6600 DECAL 9, FUEL TANK LH PANEL AP IR PEIIX 1
12 |6KMK-190111-6600 DECAL 1, FUEL TANK RH PANEL ARG 1
13 |6KMK-190112-6600 DECAL 2, FUEL TANK RH PANEL SR AP IRNETEIT 1
14 |6KMK-190113-6600 DECAL 3, FUEL TANK RH PANEL SR ARG EIIT 1
15  |6KMK-190114-6600 DECAL 4, FUEL TANK RH PANEL SR AR EIV 1
16  |6KMK-190115-6600 DECAL 5, FUEL TANK RH PANEL ARV 1
17 |6KMK-190116-6600 DECAL 6, FUEL TANK RH PANEL SRR EVI 1
18  |6KMK-190117-6600 DECAL 7, FUEL TANK RH PANEL SR AP IRIETEVIT 1
19  |6KMK-190118-6600 DECAL 8, FUEL TANK RH PANEL AR VIIL 1
20 |6KMK-190119-6600 DECAL 9, FUEL TANK RH PANEL SR AP IRNIEEIIX 1
21  |6KMK-190121-6600 LH COLOR DECAL I ED il 1
22 |6KMK-190122-6600 LH COLOR DECAL II ESaMEl 1
23 |6KMK-190123-6600 LH COLOR DECAL III ED BT 1
24  |6KMK-190124-6600 RH COLOR DECAL I antelkiel 1
25  |6KMK-190125-6600 RH COLOR DECAL II an el 1
26  |6KMK-190126-6600 RH COLOR DECAL III Ao eIl 1
27  |6KMK-190127-6600 DECAL, RIM SOIENLTE 4
28  |6KMK-190128-6600 DECAL, REAR RIM [EECHENGTE 2
29  |6KMK-190129-6600 DECAL, FRONT RIM BUECHENGTE 2
30 |6KMK-190131-6600 LH DECAL, ANNIVERSARY 30EAFEEMTE 1
31 [6KMK-190132-6600 RH DECAL, ANNIVERSARY 30EFANTE 1




F20 BEEIER TOOLS

% T B/ TOOLS

R ——

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
02 |8010-000012 TIE BAND ASSY SR 2
03  [A000-200300-30001 REAR VIEW MIRROR ASSY, RH AEMERE 1
04  |A000-200200-30001 REAR VIEW MIRROR ASSY, LH SRS 1




F36 WAHRZEAZRZ  FUEL VAPORIZATION SYSTEM

PRMEER 259FUEL VAPORIZATION SYSTEM |

Vo

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [6NT1-360200 CANISTER R 1
02 |30601-112010 CLAMP A12 NG 2 A12
03  [6NQOD-360005 FUEL VAPOR HOSE 5 WEHZESEV 1
04 (8010-180018 JOINT, HEAT TRANSMIT PIPE feRukEREL 1
05 [30601-107010 CLAMP A7 IRGEA7 2 A7
06 |6KM0-360003 FUEL VAPERIZATION PIPE 3 WA BT 1
07 [30601-109010 CLAMP A9 NG 2
08 |6KM0-360001 FUEL VAPERIZATION PIPE I BOHREE AR EL 1
09 |30601-110010 CLAMP A10 NG 2 A10
10 |9GQ0-360100 TWO-WAY VALVE W EE 1
11 |6KM0-360002 FUEL VAPERIZATION PIPE 2 BREEARE 1




- N=1=
F41 =828 AIR FILTER
29ES/AR FILTER
\\
13
H
i
|
|
/
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [30114-060025470 SCREW ASSY M6x25 YRETH S 4 M6x25
03 |0DM0-110100 AIR FILTER ELEMENT SRS A Y 1
06 (0DMO0-110010 OIL STORAGE HOSE fEHE 1
08 |0DMO0-110012 PLUG, OIL STORAGE HOSE fiEmEEL 1
09 |30601-118010 CLAMP A18 NG 1
10 |0DMO0-110009 BREATHER HOSE BRE 1
12 |0DM0-110200 CLAMP ASSY AN 1
13 |0DM0-110000 AIR FILTER ASSY ZSERRER 1




RIGHT CRANKCASE

A RS D S
R R RRIGHT CRANKCASE

EO1-1




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [0DM0-012010-0B203 RH CRANKCASE ASSY AhmfEEM 1 MATTE BLACK
02 |30499-01507 BEARING YL 1
03  |30499-02506 BEARING YL 1
04 |30499-03001 BEARING YL 1
05 [0010-090005-0010 BOLT M6x16 12te 2 M6x16
06 (30305-060112 WASHER $HE| 2 6
07 |30499-02005 BEARING YL 1
08 |30499-01700 BEARING YL 1 17
09 [01A0-012010-00001 SCREW 9247 4
10 [0DM0-012001 VENTILATED COVER PLATE BSER 1
11 |30105-050012890 SCREW M5x12 $24TM5x 12 2 M5x12
12 |0A70-013004 PLUG L 1
13 |30800-01405 CIRCLIP FOR HOLE 14 FLAEMISRE 14 1 14
14 |0800-073004 SPRING SEAT, RELIEF VALVE PR R e 1
15 |01A0-012007 SPRING, RELIEF VALVE PRIE 3R 1
16  |0DMO0-012003 CORE, RELIEF VALVE PR I HREx 1
17  |0DM0-012002 RESTRICTION PLUG RED S 1
18  |0020-011018-00001 BOLT M6x70 LS 2 M6x70




LEFT CRANKCASE

A REFE D S BY

FE PRl Y ERILEF T CRANKCASE

EO1-2




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |0DM0-011010-0B202 LH CRANKCASE ASSY. R 1
02 (0010-013010-0010 BOLT M6x50 1242 4 M6x50
03  [0020-011018-00001 BOLT M6x70 12te 9 M6x70
04 [0DM0-011030 OIL STRAINER HUHRER 1
05 [01A0-012009 SCREEN SPRING e 1
06 [01A0-012003 O-SEAL RING 35x3.5 Of/Z& 1 1 35x3.5
07 [01A0-012002-0H700 COVER, OIL STRAINER e 1 SILVER GREY
08 |0700-065220 OIL SEAL 13x22x5.5 NisES) 1 13x22x5.5
09 [30403-01300 NEEDLE BEARING HK1312 RETAARHK1312 1 HK1312
10  |0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 M MERURIE S 1 M12x1.5
11 |0010-021014 WASHER 12 BE12 1 12
12 |30800-04005 CIRCLIP FOR HOLE FLA M 1
13 |0DM0-011007 OIL SEAL 22x38x7 S 1
14 |01A0-012010-00001 SCREW 9247 1
15 |0700-011103 PIPE BREATHER IFIREESE 1
16  |0010-090005-0010 BOLT M6x16 1242 1 M6x16
17 |0DM0-011020 SPEED SENSOR FiRIGRRER 1
18  |30410-00800 ROLLER EERF 4
19 |0DM0-011050 BEARING 17x27x13 LIV 1
20 |0DMO0-011005 OIL RETURN PIPE,ENGINE BN 1
21 |30499-02201 BEARING YL VS 1
22 |30499-03501 BEARING YL VS 1
23 |30499-01507 BEARING YL VS 1
24 |0DM0-011006 O-SEAL RING 13x2 O =1 1




E01-3-B  HAMIESER(RIZEM) RIGHT SIDE COVER(CABLE VERSION)

14 B B/RIGHT SIDE COVER ASSY




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [0DMO0-013005-1HA04 RH SIDE COVER A= 1 %\YVEDRESREY@TREATMENT
02  |30410-00800 ROLLER EiERT 2
03  [30502-018000F O-RING Of B 1
04 [(0DMO0-013002 WATER PIPE oKE 1
05 [30800-02205 CIRCLIP FOR HOLE FLATsE 1 22
06 |0DMO0-013007 OIL SEAL,CRANKCASE A REY 1
07 [0A70-013004 PLUG 1L 1
08 |01A0-012010-00001 SCREW 1257 2
09 [(0DMO0-013001-00001 GASKET, RH SIDE COVER allE==s 1
10  |30403-01200 NEEDLE BEARING HK1210 REHRHK1210 2 HK1210
11 |0010-080009 OIL SEAL NisE) 1 12x20x5
12 |0700-013007 WASHER Hig 1 12.5x18.5x0.6
13 |0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER BEoBRITEIEE 1
14 |0DM0-013300-30000 CLUTCH CONTROL SHAFT ASSY BEaEtmAs 1
15 |0110-013030 O-SEAL RING 18x3.55 O =R 1 18x3.55
16  |0700-013008 PLUG, OIL FILLING I[N 1
17 |0010-060012-0010 BOLT M6x30 124 11 |M6x30
18  |0DM0-013011-10000 BRACKET, CLUTCH CABLE EEehigk e 1
19  |0010-023010-0010 BOLT M6x20 124 4 M6x20
20 |0DMO0-013003-0HBO1 OIL FILTER COVER k= 1 MATTE BLACK
20 |0DMO0-013003-0H701 OIL FILTER COVER s 1 SILVER GREY
21 |30502-057000F O-RING 57x3 Of/B57x3 1 57x3
22 |oDM0-013009 SPRING, FILTER ELEMENT T EZE 1
23 |0DM0-013200 OIL FILTER ASSY, ENGINE WSS B 1
25 |0700-013100-00001 VIEWER, OIL LEVEL HEMREAES 1
26  |0700-012201 O-SEAL RING 5x2 Oz Z=IE 1 5x2
27  |0HU0-013009 RETAINER ML 1




E01-4 AMZESSA  LEFT SIDE COVER

5y ERILEFT SIDE COVER




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |0DMO0-014002-0H700 SIDE COVER, LH A= 1 SILVER GREY
02 [0010-060012-0010 BOLT M6x30 1242 9 M6x30
03 [01A0-012003 O-SEAL RING 35x3.5 ORZ 1 1 35x3.5
04 [01A0-012002-0HA0O STRAINER COVER e 1 SILVER GREY
05 [0DM0-014100 REAR COVER ASSY, LH EE=ERE 1
06 [0010-013009-0010 BOLT M6x40 1248 2 M6x40
07 [0010-023010-0010 BOLT M6x20 1248 1 M6x20
08 |[0DMO0-014003 VIEWING HOLE, TIMING INSPECTION TERTTIERFLES 1
09 [01A0-013005 O-SEAL RING Of/Z 1 1 13x2
10 |0010-013010-0010 BOLT M6x50 1242 1 M6x50
11 |30410-00800 ROLLER EERF 2
12 |0DM0-014004 FIXING PAD, HARNESS HRETEH 1
13 |0010-080010-0010 BOLT M6x10 1242 1 M6x10
14  |0DM0-014001-00001 GASKET, LH SIDE COVER A==k 1
15  |30102-050012810 SCREW M5x12 24T 1 M5x12
16  |0A80-014005 WIRE CLAMP SR ER 1




E02-1 SiI==5/8  CYLINDER HEAD COVER
Vi
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |0DM0-021100 SEAL RING ASSY, CYLINDER HEAD COVER S EEEHEEH 1
02 |0DM0-021001-0HA0O CYLINDER HEAD COVER Si== 1
03 |0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT SIEEReEEE 4
04 |0700-021003-00001 BOLT, CYLINDER HEAD COVER S S8 4
05 |0DMO0-178000 IGNITION COIL RUKERHE 1
06 |0DM0-021002 PRESS PLATE [t 1
07 |0010-021019-0010 BOLT Mé6x12 2t 1 M6x12




E02-2 Sil&F2D '  CYLINDER COVER

Sz =ICYLINDER HEAD




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  [0DM0-022200-10000 CYLINDER HEAD SE MY 1
02 [0DM0-022400 THERMOSTAT ASSY [EN= Azl 1
03 |0DM0-022005-0B200 THERMOSTAT CAP T5iEEsE 1 MATTE BLACK
04 |0010-023010-0010 BOLT M6x20 1248 2 M6x20
05 |018B-022810 WATER TEMPERATURE SENSOR KiBERkES 1
06 [0DM0-022006 CONNECTING PIPE, THROTTLE BODY TRIINEEE 1
07 [0DM0-022300 CLAMP, CONNECTING PIPE EEERmAY 1
08 [0180-022003-00001 STUD WELZHE 4
09 (0010-080013-0010 BOLT M6x22 1248 2 M6x22
10  |0DMO0-024500 TENSIONER ASSY SR ESAM 1
11 |0DM0-024011 SEALING GASKET, TENSIONER TREREE TR 1
12 |0060-022001 O-SEAL RING OfZZ£1EE10x1.6 1
13 |0040-014001 CROSS SCREW R SLIRET 1
13 |0JYA-023001-00001 HEX FLANGE BOLT M6x6 NARE=HIZE_M6X6 1
14 |0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT S ESZeEE 1
15  [0DM0-022008-00001 BOLT, CYLINDER HEAD I =REEE 1
16  [0010-011016-00001 BOLT M6x125 1242 2 M6x125
17 |0700-170200 SPARK PLUG KIEEA M 1
18 |0700-012013-00001 BOLT M5x12 124e 4 M5x12
19  [0700-022016 WASHER 10.5x19x2.3 HE 4 10.5x19x2.3
20 [0DM0-022100 GASKET KIT, CYLINDER HEAD SHERHAN 1




E02-3 SEIFIESE

CYLINDER & PISTON

SHINEEZCYLINDERS&PISTON

[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |0DM0-023001-10000 SEAL GASKET, CYLINDER SIAZER 1
02 |0DM0-023100-0B211 CYLINDER BODY SELAZEH 1 MATTE BLACK
03  |30410-00800 ROLLER BERF 2
04 |0110-040006-0050 CIRCLIP, PISTON PIN TEEHEE 2
05 |0DMO0-040008 PISTON PIN TEEE 1
06 |0DM0-040007-00021 PISTON (II) TRER(IIAR) 1
07 |0DMO0-040100 PISTON RING ASSY TEEINER 1




E02-4 ES(EShD AL CAMSHAFT

RSB ERICAMSHAFT




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |0010-021019-0010 BOLT M6x12 1242 1 M6x12
02 |0DMO0-024002 STOPPER, CHAIN GUIDE HERSIRPRAIR 1
03 [0DM0-024008 CHAIN GUIDE RS 1
04 [0DMO0-024009 CHAIN GUARD HESRIPR 1
05 [0DM0-024400 TENSION PLATE ASSY Sk R IREHF 1
06 [0DMO0-024001 PIN SHAFT LAY L 1
07 [0DMO0-024300 TIMING CHAIN IERTSESRAEH 1
08 |0DM0-024005 CHAIN GUIDE BLOCK S4t 1
09 [0DM0-024200-10000 CAMSHAFT,EXHAUST HESCEe R 1
10  [0700-022005-0090 TAPPET BT 4 t=3.38
10  [0700-022005-0100 TAPPET B 4 t=3.40
10 |0700-022005-0110 TAPPET B 4 t=3.42
10 |0700-022005-0120 TAPPET B 4 t=3.44
10  [0700-022005-0130 TAPPET B 4 t=3.46
10  |0700-022005-0140 TAPPET B 4 t=3.48
10  [0700-022005-0150 TAPPET BT 4 t=3.50
10  [0700-022005-0160 TAPPET B 4 t=3.52
10 |0700-022005-0170 TAPPET B 4 t=3.54
10  [0700-022005-0180 TAPPET B 4 t=3.56
10  [0700-022005-0190 TAPPET B 4 t=3.58
10  [0700-022005-0200 TAPPET B 4 t=3.60
10 |0700-022005-0210 TAPPET B 4 t=3.62
10 |0700-022005-0220 TAPPET B 4 t=3.64
10  [0700-022005-0230 TAPPET B 4 t=3.66
10  [0700-022005-0240 TAPPET B 4 t=3.68
10  [0700-022005-0250 TAPPET B 4 t=3.70
10  [0700-022005-0260 TAPPET B 4 t=3.72
10  |0700-022005-12800 TAPPET B 4 t=3.74
10  [0700-022005-0280 TAPPET B 4 t=3.76
10  [0700-022005-0290 TAPPET B 4 t=3.78
10  |0700-022005-0300 TAPPET 7 4 t=3.80
10  |0700-022005-0310 TAPPET 7 4 t=3.82
10  |0700-022005-0320 TAPPET 7 4 t=3.84




10  [0700-022005-0330 TAPPET B 4 t=3.86
10  [0700-022005-0340 TAPPET B 4 t=3.88
10  [0700-022005-0350 TAPPET B 4 t=3.90
10  [0700-022005-0360 TAPPET B 4 t=3.92
10  [0700-022005-0370 TAPPET a7 o 4 t=3.94
10  [0700-022005-0380 TAPPET B 4 t=3.96
10  [0700-022005-0390 TAPPET B 4 t=3.98
10  [0700-022005-0400 TAPPET B 4 t=4.00
10  [0700-022005-0410 TAPPET B 4 t=4.02
10  [0700-022005-0420 TAPPET R 4 t=4.04
10  [0700-022005-0430 TAPPET B 4 t=4.06
10  [0700-022005-0440 TAPPET 7o 4 t=4.08
10  [0700-022005-0450 TAPPET 7o 4 t=4.10
10  [0700-022005-0460 TAPPET 7o 4 t=4.12
10  [0700-022005-0470 TAPPET 7o 4 t=4.14
10  [0700-022005-0480 TAPPET 7o 4 t=4.16
10  [0700-022005-0490 TAPPET 7o 4 t=4.18
10  [0700-022005-15100 TAPPET 7o 4 t=4.20
10  |0700-022005-15200 TAPPET 7o 4 t=4.22
10  [0700-022005-0520 TAPPET 7o 4 t=4.28
10  [0700-022005-0530 TAPPET 7o 4 t=4.24
10  |0700-022005-15500 TAPPET 7o 4 t=4.26
11 |0700-022004 LOCK CLIP, VALVE S8k 8

12 |0700-022003 UPPER SEAT, VALVE SPRING S J5EEE FRE 4

13 |0700-022007-10000 SPRING, VALVE SiJsHE 4 HANG ZHOU SPRING
14 |0700-022006 LOWER SEAT, VALVE SPRING SIEE TRE 4

15 |0700-022400-1000 SEAL RING, VALVE STEM SIIFESEAE 4

16  [0DM0-022002-00001 AIR EXHAUST VALVE HESI] 2

17  |0DM0-022001-00001 AIR INTAKE VALVE HAID 2

18  |0DM0-024100-10000 CAMSHAFT, AIR INLET HEMRHAH 1




E03  #ZEB#LISA  MAGNETO
REHHUERMAGNETO
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 (oDM0-031000 MAGNETO ROTOR ASSY. BB THE 1
03  |0DM0-032000 MAGNETO STATOR HWEBIETFEHS 1
04 (30102-050012810 SCREW M5x12 12T 2 M5x12
05 |0DM0-030001 CABLE FIX BRACKET, TRIGGER fi Az B EILEHR 1




E04 &ALk CRANKSHAFT&CONNECTING ROD
ROD
Vi
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |0700-040001-20000 BOLT M12x1.25x45 1248 1
02  |0700-040002-00001 WASHER $HE 1 12.5x33x5
03  [0DMO0-041000-00014 CRANKSHAFT ASSEMBLY EIRIZERT 9 Uk 1 A GROUP
04 |0010-040006 WOODRUFF KEY HEE 1
05 [0DM0-040009 WOODRUFF KEY R 1
06 |0DM0-040002 OUTPUT GEAR TSy 1
07 [0DMO0-040003 CIRCLIP16 S 16 1
08 |0110-040001-00001 NUT M16x1 12 1 M16x1




E05-B-V2 E&ssak (FizRk)  CLUTCH(CABLE VERSION)

E12 B&#SEHICLUTCH ASSY

F—

T T T
! " e
i) h




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [0DM0-050004 WASHER 20x37x2 HiF] 2
02 [0DM0-051000 PRIMARY DRIVEN GEAR ASSY MZEMEhiEE B S 1
03 (0DMO0-050003 COLLAR HHE 1
04 [0DM0-052006 PRESSURE PLATE E2 1
05 [0DM0-052200 FRICTION DISC ASSY EER 4844 5
06 [0DM0-052005 DRIVEN DISC 1 MEhHI 5
07 |0DMO0-052007 DRIVEN DISC 2 MEHHTI 1
08 [0DM0-052004-10000 BELLE SPRING R s 1
09 [0DM0-052003-10000 SPRING SEAT e RE 1
10 |0DMO0-052100 SLEEVE hihE 1
11 |0DM0-052002 PRESS SPRING [E& 6
12 |0DM0-052001 LIFT-SLAB FHR 1
13 |0DMO0-052008 BOLT M5x25 1242 6 M5x25
14  |0DMO0-050002 BEARING SEAT L3 1
15  [30400-00802 BEARING R 1
16  |0DMO0-050001-10000 DAMPER ROD TRAF 1
17  |0DMO0-050000-30000 CLUTCH ASSY HEsRE 1
18  |0DM0-052300-00001 FRICTION DISC ASSY 1 EER 44T 2




E06-1

HARYTSEAAR(1)  TRANSMISSION(1)

B FRITRANSMISSION




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [0A70-065001 BOLT, CAM T ENIRE 1 M6
02 (0DMO0-065100-00001 SWING ARM, GEARSHIFT HEIEE D BB 1
03  |0700-064001 WASHER Hig 1 6.3x16.3x1.2
04 |(0DMO0-065001 SPRING, SWING ARM, GEARSHIFT B EAIEEHE 1
05 |30004-060016130 BOLT M6x16 1248 1 M6x16
06 [0DM0-064002 CAM, GEARSHIFT DRUM EVER 1
07 [30406-00303 NEEDLE BEARING BET 2
08 |0DM0-064001-00001 TRANSMISSION HUB IR 1
09 [0A70-064003 SPRING fibSL3EAEs 1
10 |0A70-064004 CONTACTOR, GEAR SWITCH RERIFF KAk 1
11 [0A70-060014 O-RING 26.2x2.4 Of’FE 1 26.2x2.4
12 |0DMV-066000-1301 GEAR POSITION SENSOR EVEE LS 1
13 [30116-050020410 SCREW ASSY M5x20 TS 2 M5x20
14  |0DM0-063100-00001 GEARSHIFT ROD ASSY SRR 1
15 [0DMO0-063001 RETURN SPRING, GEARSHIFT BRI 1
16  |0DM0-063002-00001 PIN, SHIFTING e 1
17 |30801-01405 CIRCLIPS FOR SHAFT AR M 1 14
18  [0DMO0-063003 WASHER 14x20x1 HE 1
19  |0DMO0-060006 SHIFT FORK, RH ISR (B) 1
20  [0DM0-060005 SHIFT FORK, MID R () 1
21 |0DMO0-060004 SHIFT FORK, LH ISR () 1
22 |0DM0-060003 FORK SHAFT R4 1




F06-2 HARYESEEAR(2) TRANSMISSION(2)

B U TRANSMISSION




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [0110-040001-00001 NUT M16x1 IRF 1 M16x1
02 (0DMO0-040003 CIRCLIP16 SRR 16 2
03 [(0DMO0-061001 DRIVE SHAFT Fi 1
04 [0DM0-061006 WASHER 20x27x1 Hig 2
05 [0DM0-061007 BUSHING 20x23x17.2 wHE 1
06 [0DM0-061004 5TH GEAR, DRIVE R ENSE 1 26
07 |[0DM0-061008 SPLINE WASHER 20x26x1.6 TR 2
08 [0DM0-061012 CIRCLIPS FOR SHAFT 20 AR MERE 20 2
09 [0DM0-061003 3RD<(>&<)>4TH GEAR, DRIVE =PURSEBNSES 1
10 |0DMO0-061009 SPLINE SLEEVE 23 wEE23 1
11 |0DMO0-061005 6TH GEAR, DRIVE 7TEEMEE 1 27
12 |0DM0-061002 2ND GEAR, DRIVE TREERNEER 1 17
13 |0DM0-061011 WASHER 17x26x1 HE 1
14  |0DM0-062021 LOCK WASHER 17x28x1 PR 1
15  |0DM0-062002 1ST GEAR, DRIVEN —HMENEEE 1
16  |0DM0-062019 BUSHING 20x23x10.5 WE 1
17 |0DM0-062018 WASHER 20 LHHEERE20 1
18 |0DM0-062006 5TH GEAR, DRIVEN FREMENSE 1
19 |0DMO0-062017 CIRCLIPS FOR SHAFT 25 P R R 25 1
20 |0DM0-062016 SPLINE WASHER 25x31x1 TR 1
21 |0DMO0-062005 4TH GEAR, DRIVEN PURS ENETES 1
22 |0DM0-062015 SPLINE SLEEVE 25x10 wRE 1
23 |0DM0-062014 LOCK WASHER 25 AL 25 1
24 |0DM0-062013 SPLINE WASHER 25x42x1.6 TEHEEAE 1
25 |0DMO0-062004 3RD GEAR, DRIVEN =HMENEE 1 33
26  |0DM0-062012 BUSHING 25x28x10 w"E 1
27 |0DM0-062001 SECONDARYSHAFT [l 1
28 |0DM0-062011 WASHER 25x32x1 BE 1
29 |0DMO0-062007 6TH GEAR, DRIVEN A=) NS 1
30 [0DMO0-062008 WASHER 22x29x1 $HE 2
31  |0DMO0-062009 BUSHING 22x25x11 w"E 1
32 (0DMO0-062003 2ND GEAR, DRIVEN THMEhiEEe 1 36
33 |0DM0-060001-00001 DRIVE SPROCKET FERNEES 1 14




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
34 |0DM0-060002 GUARD, SPROKET SEECHR 1
35 30004-060010850 BOLT M6x10 12 2 M6x10
36 0DMO0-062000 COUNTERSHAFT ASSY BiAS 1
37 |0DM0-061000 MAIN SHAFT ASSY FHAS 1




E07 #LHAZRSA  OIL PUMP
HEMERERYOIL PUMP \
Vi
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |30802-00805 SPLIT WASHER FOHEE 1 8
02 [0800-011005 WASHER 10 #E10 2 10
03 |0DM0-070003 GEAR, OIL PUMP HIRREES 1
04 |30406-00300 ROLLER NEEDLE w5t 1 P3x21.8
05 [0010-090005-0010 BOLT M6x16 12he 3 M6x16
06 [0DM0-070002 COVER, OIL PUMP HIBRE 1
07 [30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2 P4x7.8
08 [0DMO0-070001 SHAFT,OIL PUMP HIHRM 1
09 [(0DM0-070100 ROTOR ASSY, OIL PUMP HURREFES 1
10 [30406-00304 ROLLER NEEDLE BE 1




E0O8 JKZEEBL  WATER PUMP

E16 /KZRE R WATER PUMP ASSY




[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 [0180-013208-0010 BOLT M6x45 12te 3 M6x45
02 (0010-023010-0010 BOLT M6x20 12te 2 M6x20
03 [0010-060009 WASHER 6 $HE6 1 6
04 |0DMO0-080100-0B200 WATER PUMP COVER ASSY KIRE=EH 1 MATTE BLACK
05 |30406-00401 ROLLER NEEDLE P4x7.8 RETP4x7.8 2 P4x7.8
06 |0DM0-080003 SEAL RING, WATER PUMP COVER KREZEE 1
07 |0DMO0-080002 IMPELLER, WATER PUMP KRS 1
08 [01A0-013005 O-SEAL RING Of/Z 1 1 13x2
09 |0JWA-081000 WATER SEAL ASSY IKEHRH 1
10 |0010-080009 OIL SEAL NisES) 1 12x20x5
11 |30400-01207 ROLLER BEARING RENF6001 2
12 |0DM0-080001-00001 SHAFT, WATER PUMP KR 1
13 |0DM0-013000-10000 RH SIDE COVER SUB ASSY. alE=s =k 1




E09 #Emh&E%:  STARTING SYSTEM
ABNFRGISTARTING SYSTEM |
V-
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |0DM0-090007 SPACER RING (=52 1
02  (0DMO0-092000-00001 GEAR, STARTING MOTOR S pNrSE s L 1
03 |0DM0-090001 WASHER 27x44x1 HE 1
04 |30102-060016810 SCREW 24T 6
05 |0DM0-091000 OVERRIDING CLUTCH EHE SR 1
06 |0800-011202 SHAFT, BREATHER IR E 1
07 [0DM0-090004 BUSHING, MIDDLE GEAR hEE R E 1
08  (0DMO0-090002-00001 STARTING GEAR EeshHhEEe 1
09 [0DM0-090006 DUAL GEAR SUERLAES 1
10  |0DMO0-090005 AXLE, DUAL GEAR SUEX LS ECHH 1
11 |0DM0-093000 STARTING MOTOR FCEERAA 1
12 |0010-021017-0010 BOLT M6x25 1242 2 M6x25




/ - AY ~
E16  YErmsipk  BALANCER SHAFT
45 5L BALANCE ASSY
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01 |0DM0-162000-00020 DRIVEN GEAR ASSY, BALANCER SHAFT eI RS 1 B GROUP
02 |0DMO0-160002 WASHER 20x5x1.5 HE 1
03 [0DMO0-160000-10020 BALANCER SHAFT ASSY SR 1 B GROUP




E17 TSI AFEHss THROTTLE&AINIECTOR
U HAREEHEY THROTTLE &INJECTOR |
7
[tem No Parts Number Parts Name(EN) Parts Name(CN) Qty Specification
01  |0DM#-170020-1002 THROTTLE BODY ASSY TEIMRE 1 178MN
02 |0DMO0-171000 FUEL INJECTOR RS 1
03 [0DMO0-173002 CIRCLIP & 1
04 |0DMO0-173001 INJECTOR CAP eSS 1
05 [0700-012013-00001 BOLT M5x12 12te 1 M5x12
06 |0DM0-022300 CLAMP, CONNECTING PIPE TR 1
07 |0DMO0-022006 CONNECTING PIPE, THROTTLE BODY PEIMNEES 1
08 |0A80-173100 THROTTLE POSITION SENSOR BRI MIEERE 1
09  [03JY0-175000 T-MAP HRRE. ENERSE 1
10 |0DMO0-173200-10000 STEPPER MOTOR IFHEEH 1




